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1. Conducted RF-Measurements
1.1. Duty Cycle Measurements
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Plot 1: Duty Cycle-WLAN 2.4 GHz-b Mode (SISO) | 20 MHz | 1 Mbit | Ch 6 (2437 MHz)
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Plot 2: Duty Cycle-WLAN 2.4 GHz-b Mode (SISO) | 20 MHz | 11 Mbit | Ch 6 (2437 MHz)
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Plot 3: Duty Cycle-WLAN 2.4 GHz-g Mode (SISO) | 20 MHz | 6 Mbit | Ch 6 (2437 MHz)
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Plot 4: Duty Cycle-WLAN 2.4 GHz-g Mode (SISO) | 20 MHz | 54 Mbit | Ch 6 (2437 MHz)
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Plot 5: Duty Cycle-WLAN 2.4 GHz-n Mode (SISO) | 20 MHz | MCS0 | Ch 6 (2437 MHz)
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Plot 6: Duty Cycle-WLAN 2.4 GHz-n Mode (SISO) | 20 MHz | MCS7 | Ch 6 (2437 MHz)

CETECOM_TR16-1-0181301T09a-Al



™
Annex 1 to Test Report 16-1-0181301T09a, Page 6 of 41 CETECOM

® REW 20 MH= Marker 2 [T1 1
*YEW 30 MH= 15.5% dEBEm

Ref 30 dBm *Att 40 4B GWT B m= 3.330128 m=
=0 Harkelr 1 [T1|]
z.119758 p= |IEM
| 22 Markelr 3 [T1|] ses
[ 2 - o

i

Center 2.437 EHs B00 psf

Plot 7: Duty Cycle-WLAN 2.4 GHz-n Mode (MIMO) | 20 MHz | MCS8 | Ch 6 (2437 MHz)
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Plot 8: Duty Cycle-WLAN 2.4 GHz-n Mode (MIMO) | 20 MHz | MCS13 | Ch 6 (2437 MHz)
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Plot 9: Duty Cycle-WLAN 2.4 GHz-n Mode (MIMO) | 20 MHz | MCS15 | Ch 6 (2437 MHz)
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1.2. Power Spectral Density Measurements (n MIMO Mode)
1.2.1. n-Mode MIMO|20 MHz| MCS13| Lowest Channel 1 (2412 MHz)

Power Spectral Density (2412 MHz; 20,000 dBm; 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10

Result
DUT Frequency Frequency PSD Limit Max Result
(MHz) (MHz) (dBm) (dBm)
2412.000000 2409.795489 -22.717 8.0 PASS
10T
O =+
-107
S 4
m
o
£
°©
>
Q
—
2402 2405 2410 2415 2420 2422
Frequency in MHz
Limit Sum Level 2 PSD
Measurement
. Instrument
Setting Value Target Value
Start Frequency 2.40200 GHz 2.40200 GHz
Stop Frequency 2.42200 GHz 2.42200 GHz
Span 20.000 MHz 20.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 13301 ~ 13333
Sweeptime 450.000 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter Channel Channel
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
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1.2.2. n-Mode MIMOJ20 MHz| MCS13| Middle Channel 6 (2437 MHz)

Power Spectral Density (2437 MHz; 20,000 dBm; 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10

Result
DUT Frequency Frequency PSD Limit Max Result
(MHz) (MHz) (dBm) (dBm)
2437.000000 2434.795489 -21.075 8.0 PASS
10t
O -
£ -107
o 4
©
£
°©
>
(]
-
2427 2430 2435 2440 2445 2447
Frequency in MHz
Limit Sum Level @ PSD
Measurement
. Instrument
Setting Value Target Value
Start Frequency 2.42700 GHz 2.42700 GHz
Stop Frequency 2.44700 GHz 2.44700 GHz
Span 20.000 MHz 20.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >= 9,000 kHz
SweepPoints 13301 ~ 13333
Sweeptime 450.000 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter Channel Channel
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
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1.2.3. n-Mode MIMOJ|20 MHz| MCS13| Highest Channel 11 (2462 MHz)

Power Spectral Density (2462 MHz; 20,000 dBm; 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10

Result
DUT Frequency Frequency PSD Limit Max Result
(MHz) (MHz) (dBm) (dBm)
2462.000000 2459.795489 -22.393 8.0 PASS
10T
0 -
-10t1
£ 4
m
©
£
©
>
()]
-
2452 2455 2460 2470
Frequency in MHz
Limit Sum Level 2
Measurement
. Instrument
Setting Value Target Value
Start Frequency 2.45200 GHz 2.45200 GHz
Stop Frequency 2.47200 GHz 2.47200 GHz
Span 20.000 MHz 20.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 13301 ~ 13333
Sweeptime 450.000 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector RMS RMS
SweepCount 1 1
Filter Channel Channel
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
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1.3. 6 dB Bandwidth Measurements (n MIMO Mode)

1.3.1. n-Mode MIMOJ20 MHz| MCS13| Lowest Channel 1 (2412 MHz)

Minimum Emission Bandwidth 6 dB (2412 MHz; 20,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI
C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right I'_\QS:I Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm)
2412.000000 16.200000 0.500000 2404.100000 2420.300000 2.2 PASS
5 -
o =+
S
m
o
=
[J)
>
[}
-
2392 2400 2410 2420 2432

Frequency in MHz

Measurement
Setting Ins\t/l;:umeent Target Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 401 ~ 400
Sweeptime 15.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 97 / max. 150 max. 150
Stable 15/15 15
Max Stable Difference 0.21dB 0.50 dB

CETECOM_TR16-1-0181301T09a-Al



Annex 1 to Test Report 16-1-0181301T09a, Page 12 of 41

CETECOM

1.3.2. n-Mode MIMOJ20 MHz| MCS13| Middle Channel 6 (2437 MHz)
Minimum Emission Bandwidth 6 dB (2437 MHz; 20,000 dBm; 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min IR;Q)': Band Edge Left | Band Edge Right mi:l Result
(MHz) (MHz) (MHz) (MH2) (MHz) (MHz) (dBm)
2437.000000 15.900000 0.500000 2429.300000 2445.200000 43 PASS
10T
S
3
£
©
q>)
-
15 .9 0 0 M H z
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
Setting Ins\t/l;:LrPeent Target Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 401 ~ 400
Sweeptime 15.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 79 / max. 150 max. 150
Stable 15/15 15
Max Stable Difference 0.00dB 0.50 dB
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1.3.3. n-Mode MIMOJ|20 MHz| MCS13| Highest Channel 11 (2462 MHz)
Minimum Emission Bandwidth 6 dB (2462 MHz; 20,000 dBm; 20 MHz)
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI

C63.10

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right Iye\a/‘)e(l Result
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (dBm)
2462.000000 16.500000 0.500000 2454.100000 2470.600000 22 PASS
10T
O -
£
m
©
K=
©
>
-
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Ins\t/';:[?eent Target Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~300.000 kHz
SweepPoints 401 ~ 400
Sweeptime 15.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 35.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 85 / max. 150 max. 150
Stable 15/15 15
Max Stable Difference 0.27 dB 0.50 dB
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2. Radiated Field Strength Measurements
2.1. Radiated Field Strength Emissions — 9 kHz to 30 MHz

Diagram No. 2.01_SKORPIO X4-WLAN2.4 GHz-TX-bMode-SISO-BW20MHz-11Mbit-Ch11-20dBm

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance

Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.00

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209

Operator: Rls

Operating conditions: b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 11 (2462 MHz)- PWR+20dBm
Power during tests: full loaded batteries

EUT Information

Manufacturer: Datalogic S.r.l.

EUT MODEL: SKORPIO X4

EUT Type: 00ANM4HSOGF0A4

P/N: 942600012

S/N: Z16P01723

HW Version: BETA

SW Version: Android 4.4.4

Firmware Version: 2.00.29

Input: fully Internal Battery charging

Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

FullSpectrum

60T

FCC15.209 Maghnetic Fleld

15,87400%M Hz
15,696 dBuVi/im

£
>
3
= 1
©
g 0T
o] 1
3
- -107
117,080 kHz
23,071 dBuV/m
20t v
T 52,840 kHz
-307 236,683 dBuV/m
T v
_40.-
-50t
9k 20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
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Diagram No. 2.02_SKORPIO X4-WLAN2.4 GHz-TX-gMode-SISO-BW20MHz-6Mbit-Ch6-20dBm

Common Information

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.00

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209

Operator: RIs

Operating conditions: g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 6 (2437 MHz)- PWR+20dBm
Power during tests: full loaded batteries

EUT Information

Manufacturer: Datalogic S.r.l.

EUT MODEL: SKORPIO X4

EuT Type: 00ANM4HSOGF0A4

P/N: 942600012

S/N: Z16P01723

HW Version: BETA

SW Version: Android 4.4.4

Firmware Version: 2.00.29

Input: fully Internal Battery charging

Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

FullSpectrum

FCC15.209 Magnetic Fleld

15,946000 MHz
16,307 dBM¥V/m

Level in dBuV/m

T 17,080 kHz
-20723,561 dBuV/m

30k 52,840 kHz
1 -38,503 dBpV/m
v
-407
501
9k 20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
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Diagram No. 2.03_SKORPIO X4-WLAN2.4 GHz-TX-nMode-MIMO-BW20MHz-MCS13-Ch1-20dBm

Common Information
Test description:
Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used filter:
Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.00

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Rls
n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 1 (2412 MHz)- PWR+20dBm
full loaded batteries

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01723

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

Full Spectrum

CETECOM"
R

60T
FCC15.209 Magnetic Fleld
16,014000 MHz
15,114 dByV/m
£
>
3
& 1
©
g 0T
o) 1
>
4 -10t
- 17,080 kHz
T-23,561 dBpuV/m
20T
1 Y 34,200 kHz
-32,505 dBuV/m
-30t v
40t
501
9k 20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
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Diagram No. 2.04_SKORPIO X4-WLAN2.4 GHz-TX-nMode-SISO-BW20MHz-MCS0-Ch1-20dBm

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:

Operator:
Operating conditions:
Power during tests:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

Level in dBpuV/m

-20T1

-30+

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.00

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209

Rls
n Mode SISO-B.W. 20 MHz-MCS0-Ch 1 (2412 MHz)- PWR+20dBm
full loaded batteries

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01723

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

FullSpectrum

FCC15.209 Maghnetic_Fjeld

16,018000 MH z
14,395 dBuV/m
v

506,000 kHz
-5,791 dBuV/m
v

17,080 kHz

T-23,561 dBuV/m

v
52,840 kHz

-38,423 dBuV/m
v

20 30 50 100k 200300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz
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2.2. Radiated Field Strength Emissions — 30 MHz to 1 GHz

Diagram No. 3.01_SKORPIO X4-WLAN2.4 GHz-TX-
bMode-SISO-B.W20MHz-11Mbit-Ch11-20dBm

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operator:

Operating conditions:

EUT Information

07.04.2017 Pagelof 3

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.205 § 15.209

DLe

Continuous TX - b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 11 (2462 MHz)- PWR+20dBm

CETECOM"
R

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HSOGF0A4
P/N: 942600012
SIN: Z16P01723
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)
Full Spectrum
60T
55T FCC15:209
501
}o0,080000 MHz
45B1,233 dBuV/m *
40
E
S 35T
a T v
2 30t ¢
© -
3
- 251
201
151
101
5 -
0 } ———+—+ } } } } ———+—+ |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margin '\.I/_Iﬁ;iz Bandwidth | Height Pol Azimuth | Elevation | Corr.
(MHz) (dBpV/m) (dBpv/m) (dB) (ms) (kHz) (cm) (deg) (deg) (dB)
870.320000 30.45 46.00 15.55 1000.0 120.000 338.0 H 359.0 90.0 26.2
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Diagram No. 3.02_SKORPIO X4-WLAN2.4 GHz-TX-gMode-SISO-B.W20MHz-6Mbit-Ch6-20dBm

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operating Mode

Operator:
Operating conditions:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

07.04.2017 Page 1 of 2

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.205 § 15.209

Continuous TX - g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 6 (2437 MHz)- PWR+20dBm

DLe
Humidity: 35%rH; Temperature: 20°C

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01723

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

Full Spectrum

FCC15:209

Level in dBpuV/m
<

15t

10:1.7,320000 MHz
$1,250 dBuV/m

753,200000 MHz
41,068 dBuV/m

CETECOM_TR16-1-0181301T09a-Al
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CETECOM"
R

Diagram No. 3.03_SKORPIO X4-WLAN2.4 GHz-TX-nMode-MIMO-B.W20MHz-MCS13-Ch1-20dBm

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operating Mode

Operator:
Operating conditions:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

07.04.2017 Page 1 of 2
Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.205 § 15.209

Continuous TX - n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 1 (2412 MHz)- PWR+20dBm

DLe
Humidity: 35%rH; Temperature: 20°C

Datalogic S.r.l.

SKORPIO X4
00ANM4HSOGF0A4
942600012

Z16P01723

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

Full Spectrum

FCE15:209

Level in dBuV/m

38%,120000 MHz
31,020 dBuV/m
v

77,160000 MHz
21,913 dBpV/m

CETECOM_TR16-1-0181301T09a-Al
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Diagram No. 3.04_SKORPIO X4-WLAN2.4 GHz-TX-nMode-SISO-B.W20MHz-MCS0-Ch1-20dBm

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Used filter:

Technical Data:

Test specification.:
Operating Mode

Operator:
Operating conditions:

EUT Information

07.04.2017 Pagelof 1

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.205 § 15.209

Continuous TX - n Mode-SISO.-B.W. 20 MHz-MCS0-Ch 1 (2412 MHz)- PWR+20dBm

DLe
Humidity: 35%rH; Temperature: 20°C

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EUT Type: 00ANM4HSOGF0A4
P/N: 942600012
SIN: Z16P01723
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)
Full Spectrum
60T
551 FCE15:209
50t
451 vy
T 989,280000 MH?z
40 44,090 dBpV./m
= 1T30,640000 MHz
E 35131,226 dBpV/im
] 14
£ 307
5 | 53,480000 MHz
3 24,167 dBuV/m
4 257 v
201
151
10t
5_-
0 } } } } } } } } — |
30M 50 60 80 100M 200 300 400 500 800 1G
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2.3. Radiated Field Strength Emissions — 1 GHz to 18 GHz

Diagram No.: 4.01_SKORPIO X4-WLAN2.4 GHz-TX-
bMode-SISO-BW_20MHz-11Mbit-Ch11-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 11 (2462 MHz)- PWR+20dBm
Operator Name: AFr

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HSOGF0A4
P/N: 942600012
SIN: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)
1101 (EYYRE
1051
1001
9571
90T
85T
80T
75: F.C I ] R
S L | S W WA - is
Z 707 I
a T 5 1| i
o 3 Il i
c 657 : [l i
T ol I
o 60T 11 i
- 1 { i
Il i F 3 ) 9
557 & . i g i :
507 SEF § i $
4571 "
401
3571
30T
2571
20 t t t t t ——— {
1G 2G 3G 4G 5G 6 8 10G 18G

Frequency in Hz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Final Result
Average
dBpv/m
Frequency MaxPeak Mi)i(;?fk (+Iguty) Average Limit | Margin l\‘l{lfniz Bandwidth Pol Azimuth Elevation
(MHz) (dBuV/m) (dBuV/m) Cycle_ (dBuV/m) (dB) (ms) (kHz) (deg) (deg)
Correction
(dB)
2211.280000 74.00 43.71 54.00 10.29 100.0 1000.000 \Y 233.0 90.0
2295.800000 74.00 44.74 54.00 9.26 100.0 1000.000 H 85.0 0.0
2311.000000 74.00 44.78 54.00 9.22 100.0 1000.000 H 1.0 0.0
2483.500000 74.00 46.02 54.00 7.98 100.0 1000.000 H 187.0 0.0
4924.000000 74.00 50.78 54.00 3.22 100.0 1000.000 \Y 308.0 90.0
4924.000000 54.37 74.00 54.00 19.63 100.0 1000.000 \Y 309.0 90.0
15700.920000 74.00 47,49 54.00 6.51 100.0 1000.000 \% 142.0 0.0
16193.280000 74.00 48.62 54.00 5.38 100.0 1000.000 H 267.0 90.0
17994.520000 74.00 49.57 54.00 4.43 100.0 1000.000 \Y 127.0 0.0
Frequency Corr.
(MHz) (dB)
2211.280000 35.0
2295.800000 35.7
2311.000000 35.7
2483.500000 35.6
4924.000000 4.4
4924000000 4.4
15700.920000 23.6
16193.280000 24.8
17994.520000 26.5

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Diagram No.: 4.02_SKORPIO X4-WLAN2.4 GHz-TX-gMode-SISO-BW_20MHz-6Mbit-Ch6-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 6 (2437 MHz)- PWR+20dBm
Operator Name: AFr

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HSOGF0A4
P/N: 942600012
SIN: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)
125“ [kt X
1201
1 > 434800000/ GHz
10+ 105,384 dHpV/m
100+
il
2|438400000 G
90+ H7,08% ¢BpV,
£ 807
=
% i | " -,.- i _| N H ' " _| -_ | u_ _-. )
s qor L I e A |- b
R O 1 I A il R
o [ i |: T o O [ P I
g " [ bdli 1o B I i i1
+ bt : 4 Feee e ) : [
el e T il L
T Ta T & B RS ER i 2o ER TR el TRt
50 gl * ii
| N
I
40T ||
T I
30T I
1 |
20 t || t t t t t t +—t |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Final_Result
Average
dBuV/m
Frequency MaxPeak Mﬁ)i(rszk (+Buty) Average Limit | Margin '\.I/_Ifni‘; Bandwidth Pol Azimuth Elevation
(MHz) (dBuV/m) Cycle (dBpV/m) (dB) (kHz) (deg) (deg)
(dBpV/m) i (ms)
Correction
(dB)
2201.720000 74.00 43.57 54.00 10.43 100.0 1000.000 \% 46.0 90.0
2299.560000 74.00 44.67 54.00 9.33 100.0 1000.000 H 299.0 90.0
2313.080000 74.00 44.58 54.00 9.42 100.0 1000.000 \% 90.0 90.0
2483.500000 74.00 44.98 54.00 9.02 100.0 1000.000 H 124.0 90.0
4874.000000 74.00 51.15 54.00 2.85 100.0 1000.000 \% 160.0 0.0
4874.000000 54.56 74.00 54.00 19.44 100.0 1000.000 \% 159.0 0.0
15779.520000 74.00 47.36 54.00 6.64 100.0 1000.000 \% 150.0 0.0
16195.480000 74.00 48.47 54.00 5.53 100.0 1000.000 H 43.0 90.0
17743.560000 74.00 49.41 54.00 4.59 100.0 1000.000 \% 160.0 0.0
Frequency Corr.
(MHz) (dB)
2201.720000 35.1
2299.560000 35.8
2313.080000 35.7
2483.500000 35.6
4874.000000 4.7
4874.000000 4.7
15779.520000 23.7
16195.480000 24.8
17743.560000 25.8

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Diagram No.: 4.03_SKORPIO X4-WLAN2.4 GHz-TX-nMode-MIMO-BW_20MHz-MCS13-Ch1-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 1 (2412 MHz)- PWR+20dBm
Operator Name: AFr

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL.: SKORPIO X4
EuT Type: 00ANM4HSO0GF0A4
P/N: 942600012
SIN: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)
125 1St ofly
120
Ut s 2,41440D GHz
| 104,618 dBuV/m
100
o0l | 2410800000 GHz
21,860|dBuV/m
£
‘>:"L 80t
@ L L HiERi| FeF19-409. Pk
° L i;: I . i sl R : Iy Lo
£ 70 I T 1 it AR A B
T i | - i I SRR N O S
o N i i:i N : I i:! :l:i:!:! : [ L
601 T REEE SRRRR | ek N ! = s Loflopddyd i | !
I R E LRI L ¥ 0d ay
b
50 * . 3 4
_ ot
401 |
I |
30f |
L |
20 t | : : t t t ——t—t |
1G 2G 3G 4G 56 6 8 10G 18G

Frequency in Hz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Final_Result
Average
dBuV/m
Frequency MaxPeak Mﬁ)i(rszk (+Buty) Average Limit | Margin '\.I/_Ifni‘; Bandwidth Pol Azimuth Elevation
(MHz) (dBuV/m) Cycle (dBpV/m) (dB) (kHz) (deg) (deg)
(dBpV/m) i (ms)
Correction
(dB)
2297.880000 74.00 46.85 54.00 7.15 100.0 1000.000 \% 45.0 0.0
2317.240000 74.00 46.78 54.00 7.22 100.0 1000.000 \% 228.0 0.0
2389.800000 74.00 47.81 54.00 6.19 100.0 1000.000 \% 149.0 0.0
2483.500000 74.00 47.01 54.00 6.99 100.0 1000.000 H 133.0 0.0
4824.000000 74.00 50.36 54.00 3.64 100.0 1000.000 \% 238.0 0.0
4824.000000 53.82 74.00 54.00 20.18 100.0 1000.000 \% 239.0 0.0
15780.360000 74.00 49.55 54.00 4.45 100.0 1000.000 \% -24.0 90.0
16197.520000 74.00 50.72 54.00 3.28 100.0 1000.000 H 69.0 90.0
17747.480000 74.00 51.62 54.00 2.38 100.0 1000.000 \% 209.0 0.0
Frequency Corr.
(MHz) (dB)
2297.880000 35.7
2317.240000 35.7
2389.800000 355
2483.500000 35.6
4824.000000 4.8
4824.000000 4.8
15780.360000 23.7
16197.520000 24.8
17747.480000 25.8

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Diagram No.: 4.04_SKORPIO X4-WLAN2.4 GHz-TX-nMode-SISO-BW_20MHz-MCS0-Ch1-20dBm
Common Information

Test Description: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - n Mode-SISO-B.W. 20 MHz-MCS0-Ch 1 (2412 MHz)- PWR+20dBm
Operator Name: AFr

EUT Information
Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HS0GF0A4
P/N: 942600012
S/N: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

1107
1051

100r

2000 GiHiz
311.dBuV./m

Fcehd-

| D8]

bq PK

A0 * O

EECRS - 209 A\

Level in dBpuV/m

11+ : : : : ————t—t |
1G 2G 3G 4G 5G 6 8 10G 18G
Frequency in Hz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Final_Result
Average
(dBpv/m)
Frequency MaxPeak Mi)i(r':?fk + Duty Average Limit | Margin l\‘I/'IieriZ Bandwidth Pol Azimuth Elevation
(MHz) (dBuVv/m) (dBuV/m) Cycle (dBpVv/m) (dB) (ms) (kHz) (deg) (deg)
Correction
(dB)
4824.000000 74.00 49.83 54.00 4.17 100.0 1000.000 \Y 170.0 90.0
4824.000000 54.08 74.00 54.00 19.92 100.0 1000.000 \Y 159.0 90.0
9648.000000 74.00 41.50 149.55 108.05 100.0 1000.000 \% 226.0 0.0
Frequency Corr.
(MHz) (dB)
4824.000000 4.8
4824.000000 4.8
9648.000000 14.8

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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2.4. Radiated Field Strength Emissions — 18 GHz to 25 GHz

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Distance correction factor
SW-Version:
Operation mode:

Operator Name:

EUT Information
Manufacturer:
EUT MODEL:
EUT Type:

P/N:

S/N:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

80T

751

Diagram

No.: 4.0la_SKORPIO X4-WLAN2.4 GHz-TX-

bMode-SISO-B.W20MHz-11Mbit-Ch11-20dBm

Radiated field strength emission in 1m distance
CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator
horizontal/vertical

3 to 1m: -10.5 dB applying to measurement results
EMC32 Vv8.53.0

Continuous TX - b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 11 (2462 MHz)-
PWR+20dBm

TFr

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01691

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

EMI Scan_18_25GHz_Pre

FCC15.209 PK

7071

65T

60T

551

501

Level in dBpV/m

451

19.696000000GHz

FCC15.:209 AV

30+ 30.384dBuV/'m Y

25+

20 t t t t t t t t t t t {
18 19 20 21 22 23 24 25

Frequency in GHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Diagram No.: 4.02a_SKORPIO X4-WLAN2.4 GHz-TX-gMode-SISO-B.W20MHz-6Mbit-Ch6-20dBm

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Distance correction factor
SW-Version:
Operation mode:

Operator Name:

EUT Information
Manufacturer:
EUT MODEL.:
EuT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

80T

751

Radiated field strength emission in 1m distance

CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

horizontal/vertical

3to 1m: -10.5 dB applying to measurement results

EMC32 Vv8.53.0

Continuous TX - g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 6 (2437 MHz)- PWR+20dBm

TFr

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01691

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

EMI Scan_18_25GHz_Pre

FCC15:209 PK

7071

651

60T

551

501

Level in dBuV/m

451

251

FCC15:209 AV

20

20 21 22 23 24 25
Frequency in GHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Diagram No.: 4.03a_SKORPIO X4-WLAN2.4 GHz-TX-
nMode-MIMO-B.W20MHz-MCS13-Ch1-20dBm

Common Information

Test Description: Radiated field strength emission in 1m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Distance correction factor 3 to 1m: -10.5 dB applying to measurement results

SW-Version: EMC32 Vv8.53.0

Operation mode: Continuous TX - n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 1 (2412 MHz)-
PWR+20dBm

Operator Name: TFr

EUT Information

Manufacturer: Datalogic S.r.l.

EUT MODEL: SKORPIO X4

EuT Type: 00ANM4HSOGF0A4

P/N: 942600012

SIN: Z16P01691

HW Version: BETA

SW Version: Android 4.4.4

Firmware Version: 2.00.29

Input: fully Internal Battery charging

Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

EMI Scan_18_25GHz_Pre

80T

751 FCC15.209 PK

701
6571
601
554 FCCI5:209 AV

501

19.296000000GHz
454+ 43.141dBpV/im

Level in dBuV/m

19.252000000CGHz
38.103dBuV/m

3071

251

20 + + + + + + + + + + + + + {
18 19 20 21 22 23 24 25
Frequency in GHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Distance correction factor
SW-Version:
Operation mode:
Operator Name:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

80T

75t

Diagram No.: 4.04a_SKORPIO X4-WLAN2.4 GHz-TX-
nMode-SISO-B.W20MHz-MCS0-Ch1-20dBm

Radiated field strength emission in 1m distance

CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

horizontal/vertical

3 to 1m: -10.5 dB applying to measurement results

EMC32 Vv8.53.0

Continuous TX - n Mode-SISO-B.W. 20 MHz-MCS0-Ch 1 (2412 MHz)- PWR+20dBm
TFr

Datalogic S.r.l.

SKORPIO X4

00ANM4HS0GF0A4

942600012

Z16P01691

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

EMI Scan_18_25GHz_Pre

FCC15.209 PK

07T

651

60T

551

501

FCC15.209 AV

Level in dBuV/m

451

30T

251

20

19.296000000GHz
43.141dBpVim

19.2520000 Hz
38.103dBuV/m

19

20 21 22 23 24 25
Frequency in GHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3. Radiated Band-Edge Measurements

3.1. b SISO Mode-Low Channel 2412 MHz (2.4 GHz ISM: left band edge)

9.01_BE-Low-TX-bMode-SISO-BW_20MHz-11Mbit-Ch1-20dBm

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Operation mode:

Operator Name:

EUT Information

Manufacturer:
EUT MODEL:
EuT Type:
P/N:
SIN:
HW Version:
SW Version:
Firmware Version:
Input:
Battery Type:
1105
105
10 o
951
901
851
80
FQC15_26 8 PK

Level in dBpV/m,

Band-Edge: Radiated Field Strength Emissions in 3m distance

CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

horizontal/vertical

Continuous TX - b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 1 (2412 MHz)- PWR+20dBm
Mah

Datalogic S.r.l.

SKORPIO X4

00ANM4HSOGF0A4

942600012

Z16P01691

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging

BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

ISM_2.4GHz

\4
2,411370000 GHz
102,813 dBuV/m

v
2,412220000 GHz
93,315 dBuV/m

2,400000000 GHz
58,500 dBuV/m

Y

Y 2,400010000 GHz

50,007 dBuV/m

2390

2400 2410 2420 2430 2442
Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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CETECOM™
L ooam

3.2. b SISO Mode-High Channel 2462 MHz ( 2.4 GHz ISM: right band edge)

Diagram No.: 9.02_BE-High-SKORPIO X4-WLAN2.4 GHz-TX-
bMode-SISO-BW_20MHz-11Mbit-Ch11-20dBm

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Operation mode:
Operator Name:

EUT Information
Manufacturer:
EUT MODEL.:
EUT Type:

P/N:

SIN:

HW Version:

SW Version:
Firmware Version:
Input:

Battery Type:

Full Spectrum

Band-Edge: Radiated Field Strength Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator
horizontal/vertical

Continuous TX - b Mode-SISO-B.W. 20 MHz-11Mbit-Ch 11 (2462 MHz)- PWR+20dBm

Mah

Datalogic S.r.l.
SKORPIO X4
00ANM4HS0GF0A4
942600012
Z16P01691

BETA

Android 4.4.4

2.00.29

fully Internal Battery charging
BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)

Full Spectrum

1107
100t
90+
g 80T
2 1 FCC15.209 PK
0 2,483500000 GHz
c 70t 56,058 dBpV/m
T
3 T 2.489800000 GHz
- 60+ 56,916 dBuV/m
\74 v
12,483500000 GHZ
501 45,744 dByV/m -
\"4
1 2,487100000 GHz
47,344 dBuV/m
401 H
30— ISM_2.4GHZ : : : : : : : : : : |
24812482 2484 2486 2488 2490 2492 24942495

Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3.3. g SISO Mode-Low Channel 2412 MHz (2.4 GHz ISM: left band edge)

9.03_BE-Low-TX-gMode-SISO-BW_20MHz-6Mbit-Ch1-20dBm

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarisation:
Operation mode:

Band-Edge: Radiated Field Strength Emissions in 3m distance
CETECOM GmbH Essen

FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator
horizontal/vertical

g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 1 (2412 MHz)- PWR+20dBm

Operator Name: Mah
EUT Information
Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HSOGF0A4
P/N: 942600012
S/N: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

90T

851

807

FOC15_208¢+PK

Level in dBpuV/m,

ISM_2.4G

2,4000
61,66

2,4000
50,70

Y

Hz

2,414480000 GHz
96,647 dBpV/im

2,410760000 GHz
88,898 dBuV/m

70000 GHz
0 dBpV/m
v

00000 GHz
D dBuV/m
4

2400

2410 2420
Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3.4. g SISO Mode-High Channel 2462 MHz ( 2.4 GHz ISM: right band edge)

Diagram No.: 9.04_BE-High-SKORPIO X4-WLAN2.4 GHz-TX-
gMode-SISO-BW_20MHz-6Mbit-Ch11-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - g Mode-SISO-B.W. 20 MHz-6Mbit-Ch 11 (2462 MHz)- PWR+20dBm
Operator Name: Mah

EUT Information

Manufacturer: Datalogic S.r.l.

EUT MODEL: SKORPIO X4

EuT Type: 00ANM4HSOGF0A4

P/N: 942600012

SIN: Z16P01691

HW Version: BETA

SW Version: Android 4.4.4

Firmware Version: 2.00.29

Input: fully Internal Battery charging

Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)

Full Spectrum
Full Spectrum

110
1001
90T
e 80T
i 1+2,483500000-GHz FCC.15:..209: PK
3 66,475 dBYV/m
e 70T
[} Y
o i
[}
-
60T
1l .2,483500006 GHz
46,800 dBuV/m
50+
v
401
30—3M 24GHZ : : : : : : : : : : |
24812482 2484 2486 2488 2490 2492 24942495

Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3.5. n SISO Mode-Low Channel 2412 MHz (2.4 GHz ISM: left band edge)

Diagram No.: 9.07_BE-Low-TX-nMode-SISO-BW_20MHz-MCS0-Ch1-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: n Mode-SISO-B.W. 20 MHz-MCS0-Ch 1 (2412 MHz)- PWR+20dBm
Operator Name: Mah

EUT Information

Manufacturer: Datalogic S.r.l.

EUT MODEL: SKORPIO X4

EuT Type: 00ANM4HSOGF0A4

P/N: 942600012

S/N: Z16P01691

HW Version: BETA

SW Version: Android 4.4.4

Firmware Version: 2.00.29

Input: fully Internal Battery charging

Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)
1100 ism_2.4GHz
105-

2,410750000 GHz
96,438 dBuV/m

100r

B v
95+
90: v
851
801

FGQC15_208¢PK

12,400000000 GHz
161,100 dBuV/m

\,
Q

; 2,411350000 GHz
if 87,882 dBuV/m

Level in dBuV/m,

T2,400000000 GHz
25150,219 dBpV/m

20 } t t t t t t t —
2390 2400 2410 2420 2430 2442
Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3.6. n SISO Mode-High Channel 2462 MHz ( 2.4 GHz ISM: right band edge)
Diagram No.: 9.08_BE-High-SKORPIO X4-WLAN2.4 GHz-TX-
nMode-SISO-BW_20MHz-MCS0-Ch11-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - n Mode-SISO-B.W. 20 MHz-MCS0-Ch 11 (2462 MHz)- PWR+20dBm
Operator Name: APh

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HS0GF0A4
P/N: 942600012
S/N: Z16P01691
HW Version: BETA
SW Version: Andoriod 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)
1107
1051
1001
951
90T
851
80T
£ 1
> 7T FEC15--209: PK
= 1
©
e 10T
T; T 2,483500000 GHz
o 657 61,248 dBpV/m 2,489300000 GHz
1 & 59,300 dBpV./m
60T v
551
sol 2,483500000 GHz
i 45,148 dBpV/m
45T Y
1 v
40t
35+ 2,489400000 GHz
4 42,283 dBpV/m
30+—5M 24GHg : : : : : : : : : : |
24812482 2484 2486 2488 2490 2492 24942495

Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a

CETECOM_TR16-1-0181301T09a-Al



™
Annex 1 to Test Report 16-1-0181301T09a, Page 40 of 41 CETECOM

3.7. n MIMO Mode-Low Channel 2412 MHz (2.4 GHz ISM: left band edge)

Diagram No.: 9.05_BE-Low-TX-nMode-MIMO-BW_20MHz-MCS13-Ch1-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 1 (2412 MHz)- PWR+20dBm
Operator Name: Mah

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EuT Type: 00ANM4HSOGF0A4
P/N: 942600012
S/N: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion[3.7V DC 5200mAh (2 Cylindrical Cells)
110 "1sm_2.4GHz
105- 2,410730000 GHz
T 99,329 dBpV/m
100~ v
95+
90': v
85+
8071
FCC15_295+PK
E + 2,410740000 GHz
> 70+2,400010000;, GHz 88,336 dBuV/m
a 158,824 dBpuV./m
£ 657
5 4
& 60t 4
— -l
5§84
50T v
45+
4071
35: 2,400040000 GHz
1 48,588 dBuV/m
30T
25T
20 t } } } } } } } —
2390 2400 2410 2420 2430 2442

Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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3.8. n MIMO Mode-High Channel 2462 MHz ( 2.4 GHz ISM: right band edge)

Diagram No.: 9.06_BE-High-SKORPIO X4-WLAN2.4 GHz-TX-
nMode-MIMO-BW_20MHz-MCS13-Ch11-20dBm

Common Information

Test Description: Band-Edge: Radiated Field Strength Emissions in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.205 § 15.209 & FCC 15.247 Intentional Radiator

Antenna polarisation: horizontal/vertical

Operation mode: Continuous TX - n Mode-MIMO-B.W. 20 MHz-MCS13-Ch 11 (2462 MHz)-
PWR+20dBm

Operator Name: Rls

EUT Information

Manufacturer: Datalogic S.r.l.
EUT MODEL: SKORPIO X4
EUT Type: 00ANM4HSOGF0A4
P/N: 942600012
SIN: Z16P01691
HW Version: BETA
SW Version: Android 4.4.4
Firmware Version: 2.00.29
Input: fully Internal Battery charging
Battery Type: BT-0016 | Li-ion|3.7V DC 5200mAh (2 Cylindrical Cells)
1107
1051
1001
951
90T
851
80T

2,483300000 GHz

68,668 dBpV/m
751 FCC15:-209: PK

Level in dBuV/m

a0t 2,483300000 GHz
47,400 §BuV/m

so_ISM 24GHE . . . L L L
24812482 2484 2486 2488 2490 2492 24942495

Frequency in MHz

For Average RMS Values Duty-Cycle Correction is applicable : Chapter 5.1 Test Report 16-1-0181301T09a
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